

T E S T C E R T I F I C A T E

ST-19-08-12-01

- Product:** Resilient floor covering "Linoleum coated with UV PU Siegel"
- Client:** Dr. Schutz GmbH
Steinbrinksweg 30
31840 Hessisch Oldendorf
- Order:** Testing of the resistance against soft chair rolls according to EN 425:2002
- Test report:** 2719311
- Test result:** At a castor chair test according to EN 425:2002 with soft chair rolls at the tested resilient floor covering "Linoleum coated with UV PU Siegel" no visible damages were visible after 25,000 revolutions.

Dresden, 12.08.2019



Head of laboratory





Engineer in charge